product name

Ace by MTD 135-704-033 (1985) Lawn Tractor

Model: 135-704-033 (1985)

Back To Assemblies

Save
Part Not Listed?Part Not Listed?
product name

Parts04

...
...
1
Spring Hanger Bracket MTD-16181

...
2
Deck Engagement Lever Ass'y. MTD-16212

...
3
Truss Mach. Scr. 5/16-18 x .75" Lg. MTD-710-0323

...
4
Hex Bolt11/4-20 x .62" Lg. MTD-710-0258

...
5
HEX NUT 5/16-18 MTD-712-3010

...
6
Cotter Pin 3/32" Dia. x 1.00" Lg. MTD-714-0111


...
8
Ext. Spring .99" O.D. x 13.25" Lg. MTD-732-0410

...
9
Lock Wash. 5/16" I.D. MTD-936-0119

...
10
FLAT WASHER .510 x .995 MTD-736-0272

...
11
Drive Deck Control Rod MTD-747-0491

...
12
Connecting Rod 3/16 x 1 x 12.5 MTD-09735

...
13
Deck Lift Link Ass'y. MTD-16178

...
14
Deck Hanger Link Ass'y.-Rear L.H. MTD-16209

...
15
Deck Hanger Link Ass'y. MTD-16216

...
16
Hex Bolt 5/16-18 x .75" Lg. MTD-710-0118

...
17
Deck Hanger Link Ass'y.-Front R.H. MTD-16345

...
18
Inter. Cotter Pin 1/2" Dia. MTD-714-0101

...
19
Fl-Wash. .531 I.D. x .93" O.D. MTD-736-0192

...
20
Adj. Link Lift MTD-14802A-0637

...
21
Adj. Lower Link Ass'y. MTD-16342

...
22
Jam Nut, 3/8-16 MTD-912-3008

...
23
L-Wash. 3/8" I.D. MTD-736-0169

...
25
Diagonal Brace MTD-16214

...
26
Stabilizer Shaft Ass'y. MTD-16234

...
27
Stabilizer Rod MTD-711-0777

...
28
Hex Nut 3/8-16 Thd. MTD-712-0798

...
29
Inter. Cotter Pin 5/16" Dia. MTD-714-0104

...
30
Cotter Pin 1/8" Dia. x 1.25" Lg. MTD-714-0470

...
31
Fl-Wash. MTD-936-0117

...
32
Fl-Wash. .635" I.D. x 1.12" O.D. MTD-736-0156

...
33
L-Wash. 3/8" I.D. MTD-736-0169

...
34
Shld. Bolt .5" Dia. MTD-938-0258

...
36
Knob-Height Adj. MTD-08540

...
37
Pivot Link Ass'y. MTD-09721

...
38
R.H. Side Frame MTD-14602G-0637

...
39
Side Panel Upper Frame-L.H. MTD-14603

...
40
Index Brkt. (Deck Lift) MTD-14633

...
41
Lift Shaft Ass'y. MTD-14641

...
42
Lift Handle Brkt. Ass'y. MTD-14645

...
43
Retainer Wash. Lift Handle MTD-14654

...
44
Hex Nut 1/4-20 Thd. MTD-912-0287

...
45
L-Wash. 1/4" I.D. MTD-936-0329

...
46
Hitch Plate MTD-16223

...
47
UNKNOWN MTD-NA

...
48
Hex Bolt 5/16-18 x 1.00" Lg. (Grade 5) MTD-710-0376

...
49
Screw, 5/16-18 x .625 MTD-710-0604A

...
51
HEX NUT 5/16-18 MTD-712-3010

...

...
53
Link 1.0" x 7.5" x .19 MTD-16369

...
xx
Cable Tie MTD-726-0197

...
55
Ext. Spring .99" O.D. x 11.0" MTD-932-0307A

...
56
Deck Lift-Down Stop MTD-732-0412

...
58
RubberWash. 1-1/2" O.D. x .63" I.D. x .6 Lg. MTD-735-0216

...
59
Lock Wash. 5/16" I.D. MTD-936-0119

...
60
Fl-Wash. .344" I.D. x 1.125" O.D. x .125 MTD-736-0231

...
61
Fl-Wash. .344" I.D. x .62" O.D. x .063 MTD-736-0264

...
62
Flange Wash. .628" I.D. x 1.25" O.D. MTD-736-0341

...
63
Shld. Bolt .437" Dia. x .180 MTD-738-0140

...
64
Running Board Rod MTD-738-0526

...
65
Flange Bearing .632 ID MTD-741-0487C

...
66
Hitch Bar MTD-16315

...
68
Gas Tank Housing-Main Panel MTD-16238

...
69
Side Panel-L.H.-Gas Tank MTD-16239

...
70
Side Panel-R.H.-Gas Tank MTD-16240

...
71
Truss Mach. B-Tapp Scr. #10 x .50" Lg. MTD-710-0351

...
72
Hose Clamp-.406" Dia. MTD-726-0207

...
73
Trim Strip-5" Lg. MTD-731-0511

...
74

...
75
Gas Tank Cap MTD-951-0226A

...
76
Gas Tank MTD-751-0403

...
77
Hose Clamp MTD-726-0175

...
78
Cotter Pin 3132" Dia. x .75" Lg. MTD-714-0507

...
79
Hex Wash. Hd. Tap Scr. 1/4 x.50" Lg. MTD-710-0599
...
...
...
Processing